HKIS

A—=IVRI7PALF7—=07IbFYh
FEETLE

BB T EMERIKBLTCEEL, AEBFTEARMCBTEHRAEZEL,

[ELD O—ILRIFAT—I7)LFY L
A & EEEXIE
a— K No. 70026—ATO002
A—h—-EHE | +3I4 GRR—7J5 RZ 3BA-DB42, 3BA-DB02

T URK [B58
£ K 201945 A~
o= OHS a—ILRITF7AoT—Y 7)Fy b, BBEIVCUVRITH ) —F—EEBTT,
M R—IN—=/\T—T70O—T 4 LA —DHEEZFHFT D120, T4 —Z I L TS,

OFERHEMOFERL 2021 F£1 AREFETOLDTY,
2021 £ 1 ALUBICEBR SN EFBAOBESICOVTIE. BELORFEETHEBMLVELE CZEL,

A—=IVRI 7P AT —=IO NI XAFYb
e

BT FEMERICKBELTCESL, AEBRFIEAMICBTEHRALEEL,

Emf I—LVKRIF7AT—9RYIRXFY +
R & EEEE:TT
33— K No. 70026—ATO0O03

A—H—-EiFE |34 GRRX—TJ35 RZ 3BA-DB42, 3BA-DB02
IO URK  |BhS

g ® 20195 A~

& &

OBEEMOEXF 2021 F1 AREETOHDTY .
2021 £ 1 ALBICEFREIN-EWMADOHESICOVTIE, BELORFZEFTEBEWELE LI,

IRSGAE E04521-T73010-00 2021/1/20 #6R% Ver.3-1.01 (MMIFHE. &#) (%) TuF-~— IR



FCHIC
O_NEIFHS BEFZZEHFEVLEITNEEERICHYNES TSNFET,
BT IE T EMEEICEKBEL, BE TR TREIRECREASNTLIRNBETEFYRLICTHEALLEZ S,
AEFRA FETSENCDT BFEA < FZS LY,
OAREFARFEZREICIF T TV IEE, HUE-OMDOANLADBRCEETERAICIHLT 5-OITFo TV EELVEEBELFREHLT
WEY,
O L EKRXIIFE=FENAERRUMNBERERFERALLILIZKYZTEEEIIOVTIE, BHTE—ZOEEZEVVIRETOTHLML
HITTELEEL,
OAXAUREFEALTELEEC., BEIESLUTNICHET 2ER., -, BBEFFERT I ENATELRNI LICLIBEREFICDEE
LTk, —UIOHEIFWN-LMRES,
OARERE/ — VI EMEEECEEINTEYET, / —TILEFTLUSNMETTI5E (X, REROEEE - HEERURLMEIT DOV TREEL
f=LhvhEd,
OEHICFHMREZFES2ELNHY FT, Bt BEFNICEHT AHKOEEDEEL T,
I - BEFBORG. V L—LIZIE—YIECEE A,
OAREFIIHEDNHE L., ARRAITNFIPH—ARUBEO—ETCHVWEMENEET IEENHYETOTHOMNLHTTELESLY,
OFHURIARENTOFEAZBMICEETFEN=3DTY,
This product is designed for use in Japan only.
OAREGDAKIENBEREED. RBDOHFELERTZT L LLHY ET,
OAREFFELCBRT A ENHYFTDTAUREREDEEZ THRIFZILN,
O HAENR OCMABRRUVAED SEXEHELORFTEE THBLELELZELY,
MEREFRTTHEE. BmL - 23— FNo. - EFER - TP UBREEXEICEEASESL,

L IEDEFE ARRELILKBRBLVVALKEDCTREOEIEEEEBTFLTILEE,
AETETROLSHESEHEAL. BERRUELE~DRBLALERLTVET,

A%% EEEEREITE. XEBHEE S TRENDHHE
[ ——

o PREXGRRENBEEASBRABESNSBE (AR
MNFE mrmrossrasansss
(GEAMAL 3. SBENENAFETEESNNBEE (AR, EHHARURA)

5 H
=B/

OEXRL I— ML HBEIMADWRR VLS - KKEHLT =0T, RO EEFH>TIESEL,
NYTYDIA T RFEFDZ—IFILERHN L THLERET >TSS,
CARTBENTESERE. HRLBEVKSICaARI 2 EF >THLTIESL,

N =
NFE
OFRHFDEBEFRARUVULREFMEAIITLELLENTESL,
CHEFEARUVSELI=-CEICKY., REDBSSEGFNENIBNALAHY FT,
C REOHREEBLSBALNDY £,
QOEEZIIRDBRNT UV UI—LADEELFIACHE (FTHMNTHCARWNVEE) ICTHA TSI EEHERALTLEELY,
CRETEENLABHYFET,
O THIZEMAALTEWESIZHOIREEMNFTTEWNTLESLY,
CEYNRI OO VIZAY IO UNET A BRANHY £,
QKRB L CFRP ( REMMERIE TS XA F vy ) BREEATLET,
B AOEHE, SEANDLEER. BB, TZREOEALAHY I,

Oxy FOBHMAEZE/NNA—VURAMIEBHELTHYEFT, MATAICER. REOBEVNEEHEL TS,

@/ —TINR—YDEFITENLIEA—D—RTDEFEEZLCHATHDITOTLESWD, BEESBFRICHEVEEE., A—H—IZT
CBALESL,

OKRERBDIRNMIEEICIToTLEEN, FELEZY, BV avIEERBVTLEEL, RFHTROBECRRAICAY FT,

ORI Ty MEREYATETHERICHA T T ZEN, REBUEITHFTZEITIE. RILEORUEABEIELET.

O fTIFERDT=. —RHICERNT / —RILA—YIFBHREXIEHELBVE S IZRELTIES WL, X/ —TIIA—Y R ITHIRIE,
R TRAFEVESICHATHAICET—F T LTS,

2 70026-AT002/AT003_3-1. 01



O CFRP MMz ZX T 556
C BRERAICETAO[RMTETD, BEGRAC I EEHERELTIESL, ZREDERR. I L—LAICR—UIRLCEEA,
- REYRFICTHAAE @S - B4 - Y7 —H—EFH) 2T7oTLEEL,
FRAICEDR—LERELTVSHENHYET, FzvI L. RETHITEELEZ L TILEL,
FHRRIFERIEFETIToTCHES L, BHEET SRELR0CELTYFYS,
- BRZOMOEM - BERICDOVTIEEA —D—HITORIRGAZEITE > T ZEL,

ONT—TJO—KAEDT 4 LE—DOTMMIELHMICITE>TLEEL,
(R#DBEZ)3 000 ~ 5 000km F7I& 34A~6+sA

T 4 ILA—IFRIFEY TT, @A A—N—N\T—T0—XWAT 1 LEFZ— (¢200)
KEBETDAVTF VAREENRENMETLET D THEICHEELGENTIEEN,
-BL. FRAAERVREICLYVEESEGYETDOT, FNEEICE S TREEZH A VLIV EICEHOXRE - FiRZELEO

LET,
RKEBODAVTFURERDE. FEROEESHFTELVEANA YD, BEFOIT7I70LA—2 oD HEHINENT

MAZREZEREICRMTELGSRY ., TV VTR BEBZSIZRECIBINHYET,

3 70026-AT002/AT003_3-1. 01



N=YYURb

| 70026-AT002 (Z)F vk / Full kit) |

No K 4 IS &% No K 4 2N w%E No K 4 2N #E

1 "07;;{”_ 1 @ PR | =vTn |1 B | supz | @

2 | Y7237 | @ 2| T35 |1 Ba| suv7 |6 %

3| Y2237 | @ 13| ex |2 m-14 |85 Tvexw |6 @

4| 7eIs | @ 1l vysr |2 mo | |86 [o—nurs|
Q

B |P|e|e| @ |2

5 /_?_i;" ! P 5] £ Not |2 B7 4>>t1_b|;9— ! &

6 [f—zo k|3l Cop | #o4 |[16] £v N0z |1 = |[ss]| »5— |3 @

7 =z 1|1 @ #44 BIRHBE |1 B[ Ak |3 % M6-30
8 |w—znvr|2| [ » B10 7:\}’? 3 M6
o | Y7227 | o | T | B 72737 |

0| ALk |2 % Ws-16 | | B2 17_19; 1 ?‘\% Bi2| TvILA |1

70026-AT003 (Ry o ZXxv k / Cold air intake box kit)

No L2E] " jiZoN #"E No L2E] # jiZ0N #"E No LK = 20N &
o | T 7 | 86 [~—nvu>s|1| (O o 72227 1| <&
2| 2207 | o7 ||| E0 Bi2| T TLL |1
| ST | | 25— 3| & REHAE |1 s
Bo| Ank |3 % M6-30

B4| sUvT |6

O |8@|N

. 279 aEn
B5 DA S B10 +y b 3 \¢/ M6

4 70026-AT002/AT003_3-1. 01



Bt A&

1.

J =T ILIN—YE4S L

70026-AT002

(% v b/ Full kit) ||

[Z)L%y FDOH]
[Ry O RFYR] F6R—DD [2. FSAA—RoL—2055 S 3 AL ITEATLCESL,

M

2

€))

4

®)

(6)

NYTYDIAFRIEEF (=) hoHyr—TILEZ—3F)
ZRNALTLCESL,

AFSYRIORTL—RANEFBEINTWBEFTR +
Sy roBORTL—REFRSLTLESL, (K1)

I770A—=F oYV 2FNLTLIEEL,
(E1)

R—RANKREDZOH, TT7I)—FT—RAT vIINEHR
SLTLESL, (K1)

IFILAVEM ZF7HO)—F7—RO7ZzEBLTK
ZEl, (H2)

JO—NAKR—ADTaAfA v bEHL, O3 Fh—
RERALTLESL, (B3)

I79)—%
F—RT vIN

IF770*A—4
R

vk
I/_

ANAN]

A b+
ZA=PS

/

A

=1

I70V)—F
__— #&7—ZAQ7

/

I7ILAVE

&2

JAa—nNAHr—X

Y3 k=R & 3

70026-AT002/AT003_3-1. 01




M o avkR—Zhoo)v5Es )y TERALTLCESL, (B4) (BERALEY)

Yo arvik—R

/

oyvy

= 4

@ TF7V)—FH—RFYNHLLIFIAIA—EAtY%
maLTCEEN, (B1)

ITR=® 3. Fy bAR—=YEAFTF] [ZEATLEEL,

2. FIA4Dh—RoL—20999 3 Vs L

70026-ATO003 (Rw 2 RX*Ew k / Cold air intake box kit)

[RyoXF¥y FDH]

MHI2avATF—EBRFF TSIV AIMB AL b
(B11-A8) ZLWoFABRSMLTLESL, (B11)

Q) R—RANY FZEPBZH, 93084 Thid/RT—2
O—A&EZFRALTLEEL, (K5)

@ E—rM2PaL— 2 —BHEBRETERH LTS
LY,

IR=T@ (1) [TEATLIEEL,

NI—70—&k

00

Yo avi4 7

X5

70026-AT002/AT003_3-1. 01




3. ¥y bA—YESFIF

| 70026-ATO002 (Z)LFxvy b+ / Full kit) |

[F1+y bD#H]

[RyHRFY R] FIR=DD [AN] ITEATLEEELY,

1) FETRIZFEOY V5 EH )y TERFIFTLIEEL, (B6)
TNEFNESEHAHYETOT, BERLENSEFFTLEELY,

A R) |
7|J\yj’ | n |
~/

L

N e TR

——— F7ETE —

D L

OLEIRY: |1§16
2) 7ETREY L a3 hR—REMMNITFTT, —RNV K
#44 TERIELTLESL, (A7, B11)
PRRLR S YOED

7 DRE TR 5 & BRAOREEARZH Y £, U

i VAR N

#44 ~_

TETE —

=7
@) UL arvR—RIZZY TLERM T R—RND K () =y TN
TEELTLZSW, (8. M1 1)
. o Yovay
@) Y923 R—RIZTSTEBRFIF. R—RN2F (M) R—2
TEELTLEZSW, (8. M1 1)
739
TPRRAR
ZYTN, TIVREBREETLLOMYELRAATLIESLY,
X 8

7 70026-AT002/AT003_3-1. 01




6) 40 2avnNATIZTT7IAA—B L HEMMAFTTLESL., COBERZMOTELRNESIITLTIESL,
(#fHF RILD 2.0 ~ 3.0N-m{0.2 ~ 0. 3kef-m}) (K9, B11)

B3y IF7JAA—4
/A n"a7 4
EX M-14 — \
I770A=8 829 (WIE) —
O
TJyir M— [
P )
X9

6) Fv b/X—vERMFFLTLESL, (10, B11)
PRRAR

B avnNS TORITIEOHICHBREZERT S L
R—ZRQOETFTHAREITITRET,

AR
& 10
gy T

1. NJ—70—K{&K N

2. YHL U, T B3 A T—ORFTAR

3 ¥ovavk—2R A% .

4 75745 U Love

5. Y34 bR—R :

6. R—R/N2 K #64

8. R—R/INUF ()

9. YUY avART—

10. ALk M8-16 5 =

M- =7 o seRr WMES )y THME

12957 FozavI AN B—RAG I THA

13 EX Wa-14 Tightening torque HEEICHAHAL &K S I2

14 Oviv M 20N-m {2.04kgf-m} BLRAATLEEN

G-1. T778A—2+t2Y (#iE)
G-2. TA—/AR—R (#IE)

|m 11

8 70026-AT002/AT003_3-1. 01



N Fa—nNAF—REEHELTESL, (B11, E12)
TJO—NAKR—AOWHIFHTS—(FXEEZELET DT,
BT AR A EICE L TR T TS0,

8 FYRNR—IDRRTFARBEEFHLLENLSIZHEBEZER
HTLESWN, HEARE =B, R—RANV F R
FEEBEFELTLIEELY,

ZRRAR

IN)—27O—KAEDKR—R/NY KEHDHBEIE. TEDEIR
[Tk YUFHTELXEMBTEIHEENDBY ET,
(FSAN=—RDBTTOHTT, RYIVALUFIEANAYT
EDEOHRBZRFEALEVTLEEL, POEBIFEATS
BEIEAFEMREL THDHTLLESL, )
WHTEDENT—TO—REDERE(IHET HIHEN
HYET, GEFIT LY :20~3.0Nm {0.2~0.3 kegf'm})

Q) Y3V RTF—FBRFFTVWRI O AIME AL (11

B3 k—X
Jo—nAHrw—X

—y7TIL

12

AR ELoARSLT S, (B11)

(10) R—RNU FZEPDBD. H7 a3 0RA ThoRT—TJ0—KEZW>ARS LTS, (B11)

|| 70026-AT002 / 70026-AT003 ||

ADN=RRIARI 2 ZWV AN LTSS,
(®13)

aar7—Ry s Rze—rAval—42—FRmiFIFTL
=&y, (K14)

|EmernoRrm|

N—RRAARY A

/

4+ ~JLs - 9.8N-m { 1.00 kgf-m 1) |13
Rk M6-30\\\\\\\\\\
_ E—k T
E—k .
A1 L—4— fovalb—4— ¢ (
— N ) )
ﬁ%—\\\[::]
( (
= =
III7—7I"C‘y’7Z 75‘/97"‘/}‘ M6
| 14

70026-AT002/AT003_3-1. 01



ANHH a3 TIZo— LY DT ERFIFLTLESL,
=LY UFIZiFmENHYET., (BI15)

(HEVIEEFEALTR7—Ry I REZEHITEMMAIFTL
&0y, (K16)
Ry ODRAXY FTERSAD—Ro =059 23
VIZHBLTWAEVEFERALTLESLY,

ZRRLR
O avnNA TEBET—THETRELTHEEZTS &
Yo arvRA TOEOERILIZHREYET,

E[//>—»u>d

A ) D | D

HH a4 T

B 15

E>No.1 (F)

/// \\ CEp
BER

TTT—no7—kvs R

pes D#
T
(1E11 - ABOM AL FEEELTS S, (R11)
(16) N =T O—=FAEZMFF TS,
11, K17)
FERGR
NO—70—KEDR—R/NY FE#HDODBE. TEDEIR
L& VDT EEZRBMTEDHEELNHY TS,
(FSAN—FRDETITOHTT. KRV IALUFIIABAYY
EDHBEINFEALBNTLEEN, LOERIERTS
BEIIAZEMRL TRHH TS, )
WHTEDENT—TA—RENER £ ITHIET HHEH
HYFET, EFFRILY:20~3.0Nm {0.2~0.3 kef-m})
17

70026-AT002/AT003_3-1. 01



ANa7—mRy S RIZF7viIR—Ry Y RERMHIF, 2y F3BETREAELTLESL, (H18)

e

TynR—Ry IR

O

= 18
ZBRRAR
HMEREARZZEYV Iy TORENDDWNGENHY FT,
ZTOBRIIMBEDTv I vEH )y TITELTHERALTL S
L. (B19
= ) o)y Ty
5 19
A =LY TnFEMREAT—Ry IR, Ty—KRv?
RIZEFHRAATLESL, (K20)
=Ly y
DALy rE Y FER2 1DOKS [CEFFITERICFEEIL.
DY)y T3ETT yNR—Ry I RICEAELTLESL,
(B2 1) & 20

[=@marnsarm|

TYIR—Ry IR

\\\\4>bvhﬁ9b

& 21

11 70026-AT002/AT003_3-1. 01



TRRLR
3.-(11) TIRTBEHLIN—FRE A YLy REY b
FYEERLAERYETS. (M22)

(20)3. - (1) TEHLFEN—RRIRI 2 FEHELTLES
L, (F13)

QDALY bEY FOEFN—IREDTFHLBESND
BRIV v a v —bEBAFTIESL, (H23)

)T 77AA—BEoHICaRIFEEHELTIIZEL,

WEeE—rMroalb—3—ICTY T LLZRFIFTLES
L. (B24)
IVTULLIFBESRICER LZE LTS,

CHAFSY I AORTL—AREB SN TVEEGFEEIR +
Sy r)BORTL—RETDES [CEFIFTLEELY,
&1+ Lo ;- 56.0N-m { 5.72 kef-m })

@) Ny TFUDRAFREF (=) [T7r—TLE—SFILE
BT,

BHWMEAMLREE

/\—?Z\
[ 22
1ALy b5 b
& 23
IVTULLA
[ 24
& 25

70026-AT002/AT003_3-1. 01



BT TR DR

TUY UREIRIORER TV VB OMR
RIEE TR HeRIEHE HEER

A T R—REQERENEE > TLERLD BEM L I TR E LD

NYTYDIAFREFIZT—TILEZ—2FIL BC23IEEMMALETVWARAL—XIZZ VDY

PRIt T ST EH, EEEAN LA DA

R—RNY FHAEERIZHE>TLDH BERIZK DFHEFILL LD

AL b - F v MEOROHENIZE L, TA R UTIREBICERE TGO

BT (F =B S AMh D ER & & T35 L TULVE LA IVPUEREIEL. RILEHBBATLELD
(FERT & (TR

My - EE

BREIEER L TV 012, BEZEET AAICIBTEHERRET > TIZEL,
ORELEBIRFAN—DERETT. BITREL TS,

Q@1 —HF—IZaTFNICRESNTVSIEELUNMIFMEFITKBEL TS,
OHEZNEEEIEEFHRCBES TIHHIER]CRHLE T, BIFEMEREICERELTIESL,

OETH, BEF - ER - RBFOELEAH--HEICIE, 21— —T a7 >THULTLZEL,
OXBRBEEOLNDFEL, BT ROA—FT—D=OICERGRAEESEL LS,

OARHGEHREN BN TR, BT EMREITERELTILESL,

OERREDN-HV V7EREIELTHEYFITH., REFDEHBAT TOREFZFAEGDLLEARELIBNLAHY FT,
TEHANTFYEHFBAENHLHANESITLTLESEL,

OFEHMICARIL b - F v MEICEAOAEIN GO ERER LTS,

OEH - EMFTAUMAHE - ER LGS, ELICBEYSIMEIML TS,

OR—/N—/I\T—T7O0—T A LA —DEEEEMHIZFT 0. T4 L2 —DOXBITEHRMIIZIToTLLEELY,
(K|OER) 3,000 ~5 000km £7=[x3 7 B~648

BL. FRAERVREICEYEHNPERY EFTOTENESICLE>TIEIROOXBELTTHLET .
T 4 LB —ITBIFEY TH,

B AR—/IN—NTJ—J0— ¢p200XKEAT A4 ILE—

T79—H—EXICDI\T

AERICETIBEVEDLER, EFFEEFEEAEELORFEEEFTESHVEHLESEE,
AEDEBANBIL., PEELICEET D CELHYETDTHLOMLHITELLFZELY,

13 70026-AT002/AT003_3-1. 01



5@

A= ITvF-— IR
T418-0192 mEEELT=mIEL7181
http://www.hks-power.co.jp/

MRS - Endk
Unauthorized reproduction is strictly prohibited.

14

70026-AT002/AT003_3-1. 01



HKIS

Cold Air Intake Full Kit
Instruction Manual

NAME OF PRODUCT

Cold Air Intake Full Kit

PART NUMBER

70026-AT002

APPLICATION TOYOTA SUPRA DB42, DB02
ENGINE B58
YEAR 2019-
REMARKS

Cold Air Intake Box Kit
Instruction Manual

NAME OF PRODUCT

Cold Air Intake Box Kit

PART NUMBER

70026-AT003

APPLICATION TOYOTA SUPRA DB42, DB02
ENGINE B58
YEAR 2019-
REMARKS

Published in January, 2021 by HKS Co., Ltd.
(Unauthorized reproduction is strictly prohibited.)

NOTICE

This manual assumes that you have and know how to use the tools and equipment necessary to safely perform service opera-
tions on your vehicle. This manual assumes that you are familiar with typical automotive systems and basic service and repair
procedures. Do not attempt to carry out the operations shown in this manual unless these assumptions are correct. Always have
access to a factory repair manual. To avoid injury, follow the safety precautions contained in the factory service manual.

e This manual indicates items you need to pay attention to in order to install this product safely and lists precautions to avoid
any possible damage and/or accidents.

o HKS will not be responsible for any damage caused by incorrect installation and/or use of this product.

o HKS will not be responsible for any labor expenses, related fees or losses incurred during vehicle downtime.

e This product was designed based on installing it onto a factory vehicle. The performance and/or safety cannot be guaranteed
if this product was installed onto other inapplicable vehicles.

e The specifications of this product are subject to be changed without notice.

e This product may have small scratches or uneven points of the carbon surface by a manufacturing process.

e This manual is subject to be revised without notice.

e For any lost parts, consumables or manual, please contact an Authorized HKS Dealer.

15 70026-AT002/AT003_3-1. 01



SAFETY PRECAUTIONS

/\ WARNING

@ To prevent electrical damage/burns/fire, always:
- Disconnect the negative terminal of the battery before beginning installation.
- When disconnecting wires/connectors, take extra care to avoid breaking/snapping the connectors.

/\ CAUTION

@ Do not misuse this product.
- Misuse of this product may lead to engine damage.
- Misuse of this product may lead to loss of its original function.
@ Prior to installation, make sure the engine bay temperature has cooled to approximately 40°C /104°F.
- Failure to let the engine cool down properly can lead to severe burns.
@ Insert clean rags into open piping to prevent contaminants from entering the pipes.
- If neglected, contaminants in the piping can lead to engine damage.
@ This product contains CFRP (Carbon Fiber Reinforced Plastic) products.
- If excessive force, impact, or high heat is applied may lead to deformation, damage, or discoloration.

- Make sure that all of the parts listed in the Parts List are included in the kit.

- Reference the factory service manual for the vehicle when removing factory parts.

- Be careful when handling this product; avoid dropping or subjecting it to excessive impact. Failure to do so may result in
product damage or improper installation.

- Use the proper tools when tightening nuts and bolts. If over tightened, the bolts may become damaged.

- Keep the removed factory parts in a safe place for ease of re-installation at a later date (if necessary).
When reinstalling the removed factory parts, make sure to reinstall them correctly.

@ Painting CFRP parts

- Before painting, make sure to temporarily attach to the vehicle and confirm that it is installed properly.
We don't accept the return goods after painting.

- Please do the surface treatment such as degreasing, footing and primer surfacer before coating process.

- There may be pinholes on the carbon surface. If necessary to treat, please process accordingly.

- Dry at room temperature. The maximum heat limit is 50°C /122°F except for normal drying.

- Please manufacture instruction manual in regard of paint, coating material, tools and other materials.

@ Replace the air filter element at regular intervals:
(Recommended) Replace every 3,000~5,000km/2,000-3,200miles or every 3~6 months.
Replacement air filter elements are sold separately.

2 Do not wash the air filter elements as the filtration properties will be degraded.
- There are certain conditions where, depending on dirt buildup, the filter may need to be
cleaned/replaced earlier than the above recommended intervals.

% If the vehicle and the product are not maintained properly as mentioned above, the product may not
perform properly and the airflow meter sensor may not be able to detect the intake air volume accurately;
it can lead to engine damage or faulty conditions.

16 70026-AT002/AT003_3-1. 01



PARTS LIST

| 70026-AT002 (Z)LFy b+ / Full kit) |

No | Descripton |QT| Image Remarks | | No | Description  |QT|  Image Remarks | | No | Descripon  |QT| Image | Remarks
1 Filter Assy |1 @ 200- 11 | Hose Fitting | 1 % B3 | LowerBox |1 @
100mm
2 | Suction Pipe | 1 @ 12 Plug 1 % B4 Clip 6 %
3 | Suction Hose| 1 @ 13 Screw 2 % M4-14 | | BS Washer 6
4 Adapter 1 @ 14 | Flat Washer | 2 M4 B6 | SealRing |1 @
5 | Joint Hose |1 @ 132;"0m 15| PinNo1 |2 @ Long || B7 In?j::or 1 &
6 | Hose Clamp | 3 @ #64 16 PinNo.2 |1 @ Short | | B8 Collar 3 @
7 | Hose Clamp [ 1 @ #44 '”,\S/It;‘r’]‘:;cl’” 1 <> B9 Bolt 3 % M6-30
8 | Hose Clamp | 2 @ Small B10| Flange Nut |3 @ M6
9 g:ﬁf{; 1 é'ﬁ Bl | InletDuct |1 ﬁ B11 | Sponge Tape | 1 O
10 Bolt 2 % M8-16 | | B2 | UpperBox |1 %Tf\—-i B12| Emblem 1
[ 70026-AT003 (Ry% A%y b / Cold air_intake box kit) |
No | Descripton |QT| Image Remarks | | No | Description  |QT|  Image Remarks | | No |  Description  |QT Remarks
B1 Inlet Duct |1 fy B6 | SealRing |1 @ B11| Sponge Tape | 1
B2 | UpperBox |1 "\% B7 InsHueI::or 1 @g B12] Emblem |1
B3 | LowerBox |1 @ B8 Collar 3 @ Instruction 1
Manual
B4 Clip 6 % B9 Bolt 3 % M6-30
B5 Washer 6 B10| Flange Nut |3 @ M6

70026-AT002/AT003_3-1. 01




INSTALLATION PROCEDURE
1. REMOVAL OF FACTORY PARTS

70026-AT002 (Z)LFy bk / Full kit)

[Full Kit]

For [Box Kit] , proceed to “ 2. Removal of Dry Carbon Racing suction ” on page 19.

(1) Disconnect the negative terminal of the vehicle’s battery.

(2) For vehicles equipped with strut cross braces, remove the

strut cross brace. (Dia. 1)

(3) Disconnect the connecter from the airflow meter sensor.

(Dia. 1)

(4) Loosen the hose clamp to remove the air cleaner upper

case. (Dia. 1)

(5) Remove the air element and the air cleaner lower case.

(Dia. 2)

(6) Remove the blow-by hose joint to remove the suction

hose. (Dia. 3)

Air Cleaner
Upper Case

Airflow Meter
Sensor

Strut Cross

Brace
Dia. 1
Air Cleaner
__— Lower Case
Air Element
Dia.2
Blow-by Hose
Suction Hose Dia.3

70026-AT002/AT003_3-1. 01



(7) Remove the O-ring and the clip from the suction hose. (Dia. 4) (These removed O-ring and clip will be used later.)

Suction Hose

/

O-ring

Dia. 4

(8) Remove the airflow meter sensor from the air cleaner upper
case. (Dia. 1)

Proceed to “ 3. Installing the Kit ” on page 20.

2. REMOVAL OF DRY CARBON RACING SUCTION

| 70026-AT003 (Ry% 2%y b / Cold air_intake box kit) |
[Box Kit]

(1) Remove the M8 bolt on the engine side (Dia. 11, A) that is
used to install the suction bracket. (Dia. 11)

(2) Loosen the hose clamp to remove the filter assy from the _
suction pipe. (Dia. 5) Filter Assy

(3) Remove all the heat insulator parts.

Suction Pipe

Proceed to “ (11) " on page 22.

Dia.5
19 70026-AT002/AT003_3-1. 01




3. INSTALLING THE KIT

| 70026-ATO002 (Z)F v k / Full kit) |

[Full Kit]
For [Box Kit] , proceed to “ (11) ” on page 22.

(1) Install the factory O-ring and the factory clip to the adapter. (Dia. 6)
Each of them has the correct orientation, so check them before installing.

Clip
Clip

D

__— Adapter — |/

Lz

Narrow groove | Dia. 6
(2) Assemble the adapter and the suction hose and secure

with hose clamp #44. (Dia. 7, 11)
ADVICE:
Assembling in the direction shown in diagram 7 will make in- | Suction Hose
stallation on the vehicle easier. \
Hose Clamp :
#44 \ |
Adapter — ;

5 Dia.7

(3) Install the hose fitting to the suction hose with hose clamp

(small). (Dia. 8, 11) Hose Fitting

(4) Install the plug to the suction hose with hose clamp (small).
(Dia. 8, 11)

ADVICE:
Make sure to insert the hose fitting and the plug all the way to
the step.

Suction Hose

Plug

Dia. 8

20

70026-AT002/AT003_3-1. 01



(5) Install the factory airflow meter sensor to the suction pipe. Tighten with the supplied M4 screws. Do not over-tighten.
Tightening torque: 2.0~3.0 N-m (0.2~0.3 kgf-m). (Dia.9, 11)

Suction Pipe Airflow Meter
\ Sensor
Screw M4-14 ———
Airflow Meter Sensor (Factory) — -
T
Flat Washer M4 1
Suction Pipe ———
Dia.9
(6) Temporarily install the kit parts. (Dia. 10, 11)
ADVICE:
Applying a lubricant, etc. to the retaining part of the suction
pipe will make hose installation easier.
A
Dia. 10
Clip
1. Filter Assy - - — \
2. Suction Pipe Suction Bracket mounting direction
3. Suction Hose A £
4. Adapter \) LONG
5. Joint Hose <=
6. Hose Clamp #64
8. Hose Clamp (small)
9. Suction Bracket
10. Bolt M8-16 5 o
11. Hose Fitting _r—| _ SHORT Push the kit parts so
12. Plug Suction Pipe T LY that the factory clip
13. Screw M4-14 Tightening torque clamps firmly over the
14. Flat Washer M4 20N-m {2.04kgf-m} factory turbo housing.

G-1. Airflow Meter Sensor (Factory)
G-2. Blow-by Hose (Factory)

0
8@ Q
12

|Dia.11

21

70026-AT002/AT003_3-1. 01



(7) Connect the factory blow-by hose to the suction hose.
(Dia. 11, 12)
The lock coupler of the blow-by hose can be rotated, so
turn it at an angle where it can be installed.

Suction Hose
Blow-by Hose

(8) Position the air cleaner to the vehicle avoiding unneces-
sary contact with other parts of the vehicle. Once the po-
sition is determined, secure the air cleaner to the vehicle
using the supplied hose clamps and bolts.

Do not over-tighten the clamps and bolts. (Dia.12)

ADVICE: Hose Fitting
Use of proper tools can help avoid over-tightening of hose Dia. 12
clamps. (Screw drivers are recommended. Do not use boxed
wrenches since they tend to use more force.) If over-tight-
ened, the air cleaner may bend or become damaged.
(Tightening torque: 2.0~3.0 N-m {0.2~0.3 kgf-m})

(9) Remove the M8 bolt on the engine side (Dia. 11, A) that is used to install the suction bracket. (Dia. 11)

(10) Loosen the hose clamp to remove the filter assy from the suction pipe. (Dia. 11)

70026-AT002 / 70026-AT003

(11) Disconnect the harness connector. (Dia. 13)

| View from the rear |

Harness Connector

(12) Install the heat insulator to the lower box. (Dia. 14)
(Tightening torque: 9.8 N-m { 1.0 kgf-m}) |Dia. 13

Bolt M6-30 \
Heat Insulator m

' (

\
)
Collar —
L
\
7 L

Lower Box Frange Nut M6

Heat Insulator
/

—

|Dia.14

22 70026-AT002/AT003_3-1. 01



(13) Temporarily install the seal ring to the suction pipe.

The seal ring has a direction. (Dia. 15) 5/ Seal Ring
L
\\ ) Seal Ring
Suction Pipe
(14) Install the lower box to the vehicle using 3 fittings.
(Dia. 16) L L

[Cold air intake kit] : Use heat insulator fittings that come
with the dry carbon racing suction.

ADVICE:
Protecting the suction pipe with protective tape etc. will pre-

vent the suction pipe from being damaged. Dia. 15

Fitting No.1 (LONG)

O O /N

B
C B
" Lower Box
oy D
D Fitting No.2 (SHORT) —_
| FRONT Dia. 16

(15) Secure the M8 bolt of part A in diagram 11. (Dia. 11)
(16) Install the filter assy. (Dia. 11, 17)

ADVICE:

Use of proper tools can help avoid over-tightening of hose
clamps. (Screw drivers are recommended. Do not use boxed
wrenches since they tend to use more force.) If over-tight-
ened, the air cleaner may bend or become damaged.
(Tightening torque: 2.0~3.0 N-m {0.2~0.3 kgf-m})

(17) Install the upper box to the lower box and secure them

with 3 clips. (Dia. 18) Dia. 17

0 O—

Upper Box

Dia. 18

23 70026-AT002/AT003_3-1. 01



ADVICE:

Clips may be loosely fixed due to individual manufacturing dif-
ferences. In that case, pass the attached washer through the
clip and use it.

(18) Fit the groove of the seal ring into the lower box and the
upper box. (Dia. 20)

(19) Move the inlet duct to the mounting part as shown in
Dia. 21 and install it to the upper box with 3 clips. (Dia. 21)

Clip

Washer

=

Dia. 19

Seal Ring

Dia. 20

View from the rear |

Upper Box

~_,

nlet Duct

|Dia.21

ADVICE:
The harness from which the connector was disconnect in 3.-

(11) passes through the center side of the vehicle from the inlet
duct. (Dia. 22)

(20) Reconnect the harness connector disconnect in 3.- (11).
(Dia. 13)

Harness —_—

View from the rear |

Dia. 22

24

70026-AT002/AT003_3-1. 01



(21) Attach the sponge tape to the inlet duct where interfer-
ence with the factory vehicle harness is expected.
(Dia. 23)

(22) Reconnect the airflow meter sensor connector.

(23) Attach the emblem to the heat insulator. (Dia. 24)
Please position the emblem before attaching it.

(24) For vehicles equipped with strut cross braces, reinstall the
strut cross brace.
(Tightening torque : 56N-m { 5.72 kgf-m})

(25) Reconnect the negative terminal to the vehicle’s battery.

25

Inlet Duct

Dia. 23

Emblem

Dia. 24

Dia. 25

70026-AT002/AT003_3-1. 01



CONFIRMATION AFTER INSTALLATION

Check the following after the installation process is complete.

(1) Check the following before starting the engine:
@ Make sure all pipes and hoses are routed and connected correctly.
@ Make sure all hose clamps are tightened.
@ Make sure the negative cable terminal is securely attached to the battery.
@ Make sure all bolts and nuts are tightened.
@ Make sure all installed components do not come in contact with other parts.

(2) Start the engine and check the following:
@ Make sure air is not leaking.
@ Make sure the RPM rises smoothly after revving the engine 2-3 times while in neutral.
@ Make sure the installed parts are not hitting each other.
@ Make sure there are no issues idling.
@ Make sure there are no loose parts after the engine is stopped.

MAINTENANCE
Proper daily maintenance of this product is necessary in order to maintain the safety, reliability, and function of this product.
Maintenance is the responsibility of the driver/owner.
- If work needs to be performed outside the scope of this manual, consult a professional.
- If the vehicle becomes damaged, have the repairs performed by a professional.
- If you experience abnormal noises, scents, or vibrations from the vehicle while driving, reference the vehicle’s Owner’s Manual.
- If this product is ever sold, please give this Instruction Manual to the new owner.
- When removing this product from the vehicle, please consult a professional.

- Although clear paint is applied for product protection, storage under direct sunlight for a long time may accelerate deteriora-
tion of this product.
Avoid direct sunlight as much as possible.

- Regularly check for loose bolts and nuts and overall integrity of the product.

- If this product is damaged or deformed due to an accident or contact, repair or remove it immediately.

26 70026-AT002/AT003_3-1. 01



21

70026-AT002/AT003_3-1. 01



HKS Co.,Ltd.

7181 Kitayama, Fujinomiya, Shizuoka 418-0192, JAPAN

http://www.hks-power.co.jp/en/

BMUTIEES - Sndl
Unauthorized reproduction is strictly prohibited.

28

70026-AT002/AT003_3-1. 01



